2130/SERIES 2000-REV1

-16-

SECTION A8

FRAME AND DRAWBAR

REF.| PART
NO. | NUMBER CODE DESCRIPTION QTy.
1 603-0132 — 0498  Rod, Quick Attach ..........ccceeveruenne. 1
2 |603-0328 Frame (Serial No. 359000 & Below) 1
603-0328A- 0498  Frame [(Serial No. 359001 & Above) 1
Can be used to replace 603-0328]
3 | 703-2257 ~ 0498 Drawbar ......ccccceeveerrecremreneneienennn. 1
4 | 703-2577 - 0498  BUMPES ....ccccvrrcrerrrrrrrrereneecrnnnnenees 1
5 |710-0597 Screw, Hex Cap, 1/4-20x 1.0 ........ 6
6 |710-0623 Screw, Hex Wash Hd Tapp ........... 2
3/8-16 x .75
7 |710-1260 Screw, Hex Wash Hd Tapp ........... 4
5/16-18x .75
8 |710-3261 Screw, Hex Cap, 3/8-16x 7.0 ....... 1
9 |712-0431 Nut, Hex Flanged Lock, 3/8-16 ...... 1
10 | 712-3027 Nut, Hex Flange Lock, 1/4-20 ........ 8
11 | 722-0258 Grommet, Insolator .........cecvereeenns 6
12 | 732-3002 Spring, Lateh ....coiivinniinnncncinanae 1
13 | 736-3080 Washer, Flat, .255x .72x .60 ........ [
14 | 738-0255 Bolt, Shoulder .......ccconreeeecerrernennen. 2
15 | 750-3114 Spacer, Idler, .407 x .62x 4.38 ...... 1
16 | 750-3169 Spacer, .28x.40x 42Lg .............. 6
17 | 756-3045 Pulley, Idler ......ccoovmevmeenninnnnes 2




